
CH350IS-1

KEY
NO. Part Number DESCRIPTION
1 --------        ENGINE (model GX2000VGG2) 
2 *Z-D26593 GENERATOR ASSEMBLY 
3 GS-0077         COVER END BLANK           
4 GS-0117         LUG GROUND                
5 GS-0118         STRAP GROUND              
6 Z-D28433          ASSEMBLY FRAME
7 GS-0033        ISOLATOR VIBRATION 1.5OD  
14 SSN-632 WASHER .875 OD .375 ID .0 
15 SSF-8150 NUT HEX WIZ LOCK LG FLANG 
17 D22311 SCREW CAP 5/16-18 X .875   
18 SSF-605 SCREW HEX CAP 5/16-18 X 1 
19 SSF-553-1 SCREW 10-24 X 9/16        
20 SSN-1619-ZN WASHER LOCK EXTERNAL TOOT 
22 Z-GS-0650-1 TANK FUEL 4 GAL           
23 GS-0443 CAP FUEL TANK 
25 GS-0227 FUEL CLAMP            
26 91895680 SCREW 1/4 - 20 X .75      
27 GS-0446 GROMMET DRAIN COCK        
28 GS-0437 FUEL SHUTOFF VALVE        

29 D30141 BRACKET GX200 IC SOLENOID 
30 D20886 SOLENOID GX200 IC         
32 D29859     ASSY PANEL 
33 SSN-626 WASHER LOCKING #10        
34 SSF-1001-1 SCREW 10-32
36 D21337 BOLT 1/4-20X1.25 UNC HEX   
40 GS-0560 HOSE CLAMP
41 SSN-1014-ZN WASHER .339/.344 ID 1 1/2  
42 SSF-549 SCREW 5/16-18X.50 HEX WIZ  
49 SSF-575 NUT 1/4"-20 HEX W/KEPS      
50 GS-0763 CLIP SNAP-IN FUEL LINE      
51 SS-6506-CD WASHER, 1/4"
52 D21355  PIN ROLL .094 DIA X .75     
55 GS-0925 SPACER .32ID X 1.50OD X.2   
56 D22681 BAR SPREADER 
57 SSF-3152 SCREW 5/16-18X3/4 
58 D30142 SHIELD HEAT      

1

5

14

18

23

26

27

28

LUBE WITH 
LIGHT 
OIL OR 
SOAP 
PRIOR TO 
INSTALLATION

TORQUE 
20-25 IN-LBS

SCREW ON HAND TIGHT

TORQUE 
96-120 IN-LBS

TORQUE 
45-55 IN-LBS

22
36

51

49

TORQUE 
90-100 IN-LBS

56

TORQUE 
96-120 IN-LBS

TORQUE 96-120 IN-LBS

3

19

42
7

41455

6

2

  

TORQUE 96-120 IN-LBS

INSERT THROUGH 30 &31 
PIN MUST ENGAGE
FULLY ON BOTH
SIDES OF SOLENIOD
PLUNGER TORQUE 

45-55 
IN-LBS

15

1720

26

29
30

32
33

34

TORQUE 
60-70 
IN-LBS

TORQUE 120-144 IN-LBS

TORQUE 
45-55 
IN-LBS

52

50

57

58
26

4025

KEY
NO. Part Number DESCRIPTION

* order complete generator assembly, individual parts not available.

Allparts Equipment Inc   1-877-475-5660                www.allpartsinc.com                       June, 2011



8/26/03

CH350IS-1-1 (cont’d)

1.50

MATE 
CONNECTORS
FROM 
32 AND 30 

  

TOP VIEW OF ENGINE

SECTION  
B-B

40
48

46
25
24

47 16

TORQUE 90-100 IN-LBS

5149

36
31

44

SEE SECTION B-B

TORQUE TO 
50-60 IN-LBS
AFTER SETTING 
ENGINE SPEED

KEY
NO. Part Number DESCRIPTION
16 Z-GS-0225 HOSE FUEL
24 Z-GS-0225 HOSE FUEL                 
25 GS-0227 CLAMP FUEL .50 
31 D20888 WIRE FORM 
36 D21337 BOLT 1/4-20X1.25 UNC HEX
40 GS-0560 CLAMP HOSE .301 ID
44 GS-0199 BUSHING SNAP 1" OD         
46 GS-0459 FILTER FUEL                
47 SSP-510 CLIP FUEL LINE TUBE        
48 GS-0535 UNION REDUCER 1/4 X 3/8  
49 SSF-575 NUT 1/4"-20 HEX W/KEPS  



8/26/03

KEY
NO. PART NUMBER DESCRIPTION
1 D29860          PANEL CONTROL    
2 D26376          COVER PANEL 
3 SSF-3156        SCREW #10-9X.500    
4 SSF-583         SCREW #6-32X.500 PAN HEAD   
5 SSF-584         NUT #6-32 SPEED SELF   
6 D29862          ASSY WIRE HARNESS
6-1 GS-0644         RECEPTACLE 120V GFCI
6-3 GS-0445         RECEPTACLE 4 PRONG TWIST 
6-9 Z-GS-0024         BREAKER CIRCUIT 125/250V 15 AMP 
6-10 GS-0681         BREAKER CIRCUIT 125/250V 10 AMP
7 GS-0735         METER HOUR                 
8 D26377          CLAMP MOLDED STRAIN RELIEF   
9 GS-0663         ASSY BOARD CIRCUIT IDLE CONTROL   
10 SSF-595         NUT .438-28 UNEF HEX JAM    
11 GS-0728         ASSY BINDING POST           
13 GS-0835         ASSY RESISTOR DC SHUNT      
14 D27808          SWITCH FULL POWER           
15 D27260          SWITCH IDLE CONTROL           

CH350IS-1 (cont’d)

14

15

Install from rear of
panel as shown

Attach speed clips prior to assembly
of devices to control panel

Snap into holes
in rear cover

Slide clamp 
into grooves 
in 2
as shown after 
harness 6 is in place.

6
6-9 6-96-10

Wiring harness to be routed through
panel cover clamping mechanism as shown
far left this view

HOURS

RED KNOB (+)

4

3

10

11

13

7

6-3
6-1

52

 Torque 10 in.-lbs.

Insert red wire ring terminal
from 6 as shown

Insert black wire ring terminal
from 6 as shown

9

1

8

Not Shown
D29851 OPERATORS MANUAL
D29850 PARTS MANUAL
D20868 ENGINE MANUAL


